
966173/2021/swm.Br
1581



 
HARYANA STATE POLLUTION CONTROL BOARD 

C-11, SECTOR-6, PANCHKULA 
          Website – www.hspcb.gov.in  E-Mail  - hspcbho@gmail.com 

            Tele Fax No. – 0172-2577870-73 
         
 

Notice For Public Hearing  
 
 
            It is for the information of all concerned that Municipal Corporation, Gurugram has proposed to 
setup Integrated Municipal Solid Waste Processing Facility (IMSWM) with a proposed expansion of 
Waste to Energy (WTE) plant from 15 MW to 25 MW capacity at Village Bandhwari Tehsil & District, 
Gurugram. This project is covered under the ambit of Environment Impact Assessment Notification 
dated 14 Sep 2006 issued by the Ministry of Environment,  Forest and Climate Change Department, 
[...]
4 SO2 mg/Nm3 － 200 

5 NOx mg/Nm3 － 400 

966136/2021/swm.Br
1196



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

102 
 

 

The flue gas of each incineration line is treated by the flue gas purification system (FGCS) 

and discharged into the chimney/stack by the induced draft fan. The height of the 

chimney/stack will be 60m.  
 
2.7.7 Sanitary Landfill (SLF) 

The rejects consisting of non-biodegradable, non-recyclable, non-combustible Inert and 

residues from MSW process plant & unutilized ash from Waste to energy plant will be 

dumped in the scientifically designed sanitary landfill site ‘SLF”. The SLF will be 

constructed within ISWM facility premises. 

 

Landfill sites will be designed conforming to the criteria given in Schedule-1 of the Solid 

Waste Management Rules 2016 detailed as under: 

 Selection of landfill sites will be based on examination of environmental issues. 

 The sanitary landfill site will be planned, designed and developed with proper 

documentation of construction plan as well as a closure plan in a phased manner.  

 The landfill sites will be selected to make use of nearby wastes processing facilities.  

 Landfill sites will be set up as per the guidelines of the Ministry of Urban 

Development, Government of India and Central Pollution Control Board. 

 The existing landfill sites which are in use for more than five years will be improved 

in accordance with the specifications given in this Schedule. 

 The landfill site will be large enough and will develop ‘landfill cells’ in a phased 

manner to avoid water logging and misuse. 

 The landfill site will be 100 meter away from river, 200 meter from a pond, 200 

meter from Highways, Habitations, Public Parks and water supply wells and 20 km 

6 CO mg/Nm3 50 100 

7 TOC mg/Nm3 － 20 

8 Hg mg/Nm3 0.05 

9 Cd mg/Nm3 － － 

Cd+T1 0.05 

10 Pb mg/Nm3 － － 

Pb+Cr Heavy metal 0.5 

11 (TEQ） 
Dioxin 

ng-TEQ/Nm3 0.1 

966136/2021/swm.Br
1197



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

103 
 

away from Airports or Airbase. Asola Wildlife Sanctuary is located at 300 meters 

approx from the project site. However, in a special case, landfill site may be set up 

within a distance of 10 and 20 km away from the Airport/Airbase after obtaining no 

objection certificate from the civil aviation authority/ Air force as the case may be. 

The Landfill site will not be permitted within the flood plains as recorded for the last 

100 years, zone of coastal regulation, wetland, Critical habitat areas, and sensitive 

eco-fragile areas. 

 The sites for landfill and processing and disposal of solid waste shall be 

incorporated in the Town Planning Department’s land-use plans. 

 A buffer zone of no development will be maintained around solid waste processing 

and disposal facility, exceeding five tones per day of installed capacity. This will be 

maintained within the total area of the solid waste processing and disposal facility. 

The buffer zone will be prescribed on case to case basis by the local body in 

consultation with concerned State Pollution Control Board. 

 

Considering these aspects, the landfill development strategy for Gurugram-Faridabad 

cluster is formulated, to satisfy the regulatory requirements of MoEF and the guidelines of 

CPHEEO, with the following objectives. 

 Environmental Protection and protection from the flooding 

 Physical Acceptability 

 Technical Standards of Site Engineering Required 

 Operational and Management Standards Desirable 

 Appropriateness and Sustainability of the Method 

 Volumetric Capacity of the Site 

 Longevity of the Method and 

 Cost Effectiveness of the Recommended Measures 

 

Recommended Measures of Containment Engineering 

Protection of surrounding environment of landfill site is effectively achieved through 

segregation and isolation of potentially polluting waste, from the surrounding strata of 

surface water and ground water. The principle means of achieving this are, provision of 

966136/2021/swm.Br
1198



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

104 
 

sealing layers at the base, side walls and top of the landfill. Appropriate and secure 

operational management of the site to minimize the following aspects will further 

supplement these measures. 

 Water ingress into the landfill. 

 Leachate generation and uncontrolled dispersion and 

 Accumulation and uncontrolled release of land fill gas into the surrounding 

atmosphere. 

 
 

966136/2021/swm.Br
1199



  

 
Figure 2.11: Plan & Section of Landfill 

 

 

966136/2021/swm.Br
1200



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

106 
 

 

 
A number of alternative methods are available for constructing sealing and containment 

layers with varied demands for expertise levels both for liner formation and installation.  

The landfill composite liner with the following specifications has been recommended 

complying with the guidelines of SWM Rules 2016 and CPHEEO.  

 A 900 mm thick layer of compacted clay or amended soil (with bentonite) of 

permeability of not greater than 1 X 10-7 cm/sec.  

 A HDPE geomembrane liner with thickness of 1.5 mm.  

 A Geotextile membrane of 500 gsm. 

 A 300 mm thick granular drainage layer with permeability not less than 10-2 

cm/sec.  

It is to be noted that no industrial or biomedical wastes are allowed to mix with the solid 

waste being disposed off at the site. The mix of any of these wastes will render the waste 

hazardous there by requiring the use of highly expensive synthetic liners for containment. 

 

2.7.8 Leachate Management System 

Leachate is the water-based complex liquid, comprising of innumerable organic and 

inorganic compounds, which percolates through waste heap and accumulates at the 

bottom. Leachate when escapes to nearby environment poses an enormous threat to the 

groundwater and surface water contamination hence making the process of Leachate 

Management exceptionally critical. 

While the characteristic of leachate depends considerably on the waste deposit, age of the 

landfill, temperature and moisture content, it is significantly concentrated in terms of toxic 

chemicals and thus the treatment of leachate becomes crucial in preventing the high-risk 

contamination. 

    Leachate management follows the hierarchal procedure comprising of followings: 

a) Leachate Collection & Treatment: by incorporating proper drainage system 

to collect the leachate from the bottom and efficiently treating to comply with the 

standards before disposing the treated liquid waste into streams. 

b) Leachate Minimization: by re-circulating the collected leachate onto the 

966136/2021/swm.Br
1201



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

107 
 

 

composting heap. 

 

Capacity of Leachate Treatment Plant 

Considering waste processing of 2100 TPD and waste incineration capacity of 2x 750 TPD 

and other wastewater from the plant, capacity of Leachate Treatment plant is 500 m3 per 

day (2x 250m3/d) i.e 500 KLD as per following estimate. 

TABLE NO. 2.14 WASTEWATER GENERATION  

Source of Wastewater Quantity (m3/h) Quantity (KLD) 

Leachate  15.6 374.4 

Flushing water of Platforms  1.2 28.8 

Sanitary sewage 0.4 9.6 

Total Wastewater Generation - 412.8  

Design capacity of LTP - 500 

 
Leachate, effluent from the plant and sewage will be collected and treated in treatment 

plant as per norms of CPCB/HSPCB, SWM Rules 2016. The treated water will be reused for 

in reaction tower flue gas water, roads washing, greening water, slurry preparation, cooling 

water, and flushing water between discharge rooms. 

 

Leachate Treatment Plant - Process Description 

The leachate treatment process flow as follows:  

Leachate Collection Tank → Grille → Equalization Tank → UASB Anaerobic Reactor → 

MBR Reactor (A/O process + Ultra Filtration UF)  → Nano Filtration (NF) → Reverse 

Osmosis (RO) → Water to Reuse Tank and Sludge for incineration after drying. 

The description of important facilities is as follows: 

1.  Collection Tank: 

Effluent will be received at the inlet of the coarse bar screen to trap any floating particles 

and debris. The screened effluent overflows in to the equalization tank. 

2. Equalization Tank 

966136/2021/swm.Br
1202



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

108 
 

 

The equalization tank plays the role of regulating quality and quantity and buffer in the 

system. The setting of the equalization tank has a great effect on the stability of the entire 

system. 

3. Up-Flow Anaerobic Sludge Bed Reactor (UASB): 

The anaerobic reaction needs to be carried out at medium temperature i.e 33-38℃. The 

anaerobic digestion system is heated by mixing water with steam, to ensure the suitable 

temperature conditions for the anaerobic reaction. The wastewater in the equalization tank 

is mixed with steam through a pipe mixer, and is pumped into a medium temperature 

anaerobic reactor. Under the action of microorganisms, most of the organic matter in the 

wastewater is transformed into such as methane, carbon dioxide, water, etc by anaerobic 

nitrification. Discharge system in the form of biogas.  

 

4. Anoxi/Oxic Tanks: 

The treated water from anaerobic reactor flows to the A/O biochemical tank. After the 

pollutants such as C, N in the mixed wastewater are removed under the action of 

microorganism, the mixture is pumped to the UF system for sludge and water separation. 

The liquid was stored in the ultrafiltration tank, the sludge was refluxed to the biochemical 

tank, and the excess sludge was discharged to the sludge storage tank. 

The biological reaction takes place in the aeration tank where incoming BOD and COD will 

be reduced to greater than 90%. Air Blowers are provided to maintain an adequate air flow 

in aeration tank and equalization tank. Air diffusers supply oxygen for biochemical 

processes as well as mixing sewage with return sludge from the settling tank. An Air Pump 

delivers air to a battery of Fine Bubble Diffusers at a constant rate thereby ensuring that 

attached micro-organisms developing rapidly. 

 

5. Ultra Filtration (UF) system: 

After A/O biochemical treatment, the treated water enters the UF system for further 

treatment and sludge separation. Operation of the Ultra filtration unit will be completely 

automated. Service & backwash sequence will be controlled by procedure in the control 

panel. The integrated equipment is used to be concentrated in the membrane treatment 

workshop. 

966136/2021/swm.Br
1203



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

109 
 

 

 

6. Nano Filtration (NF) System: 

The treated water of the UF system is further treated in depth, and most of the two valence 

ions and molecular weights are removed to 200-1000 of the organic matter, and a small 

amount of monovalent ions can be removed by Nano filtration. The integrated equipment is 

used to be concentrated in the membrane treatment workshop. 

 

7. Reverse Osmosis (RO) system: 

The RO treatment unit can not only remove the organic matter and suspended matter in 

wastewater but also remove the salt content. The integrated equipment is used to be 

concentrated in the membrane treatment workshop. 

 

8. Sludge Processing: 

The sludge discharged from the UASB anaerobic reactor, sedimentation tank and MBR 

ultrafiltration first enters the sludge tank and is transported to the sludge concentration 

tank by the sludge pump. After the sludge is dehydrated by the sludge dehydrator, the 

sludge moisture content is reduced to 75-80%, and then sent to the waste storage pit for 

incineration. After dewatering, the supernatant was returned to the first stage de-

nitrification tank. 

The excess sludge stored in the sludge storage tank was raised to a centrifugal dehydrator 

by a pump to dewatering the sludge mechanically. The sludge was mixed with flocculent 

before dewatering in order to improve the dehydration performance. After dewatering the 

sludge is sent to RDF plant and then incinerated with garbage. Filtrate water recovered by 

decanting process will be send to equalization tank by gravity. 

 

 

 

 

 

 

 

966136/2021/swm.Br
1204



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

110 
 

 

FIGURE- 2.12 LEACHATE TREATMENT SCHEME (PROCESS FLOW DIAGRAM) 

 
 
 

TABLE NO. 2.15 DESIGN PARAMETERS OF LEACHATE TREATMENT PLANT  

Estimated Wastewater Characteristics: 

S.NO. TEST PARAMETER UNITS VALUE 

1 PH  6-9 

2 
Total Suspended Solids 

mg/L 10000 

3 
Total Dissolved Solids 

mg/L 20000 

4 
BOD (5 days at 20℃) 

mg/L 30000 

5 COD mg/L 50000 

6 
Ammonical nitrogen (as N) 

mg/L 1800 

7 
Total Kjeldahl nitrogen(as N) 

mg/L 2000 

966136/2021/swm.Br
1205



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

111 
 

 

LTP will be designed such that it operates under entire operating range specified 
and meet guaranteed treated leachate parameters. 

 Treated leachate Parameters:  

 

S.NO 

 

Controlling item 

 

Unit 

 

Value 

SWM 2016 
Inland surface water 

1. pH  6.5~8.5 5.5~9.0 
2. Suspended solids mg/L ≤10 100 

3. Turbidity NTU ≤5 - 

4. Chroma times ≤30 - 

5. BOD5 mg/L ≤10 30 
6. CODCr mg/L ≤60 250 
7. Iron（Fe） mg/L ≤0.3 - 
8. Manganese（Mn） mg/L ≤0.1 - 
9. Chloride（Cl） mg/L ≤250 1000 
10. Silicon dioxide（SiO2） mg/L ≤50 - 
11. Total hardness（asCaCO3） mg/L ≤250 - 
12. Total alkalinity（asCaCO3） mg/L ≤200 - 
13. Sulfate(SO4) mg/L ≤250 - 

14. Ammonia nitrogen （as N） mg/L ≤1.0 50 
15. Total nitrogen（as N） mg/L ≤15 100 
16. Total phosphorus（as P） mg/L ≤1.0 - 
17. Total dissolved solids mg/L ≤1000 2100 
18. Petroleum mg/L ≤1.0 - 

19. Anionic surfactant mg/L ≤0.5 - 
20. Residual chlorine mg/L 0.05 - 
21. fecal coliform mg/L 1000 - 
22. Arsenic (as As) mg/L 0.2 0.2 
23. Mercury (as Hg) mg/L 0.01 0.01 

24. Lead (as Pb) mg/L 0.1 0.1 
25. Cadmium (as Cd) mg/L 1.0 2.0 
26. Total Chromium (as Cr) mg/L 2.0 2.0 
27. Copper (as Cu) mg/L 3.0 3.0 
28. Zinc (as Zn) mg/L 5.0 5.0 

29. Nickel (as Ni) mg/L 3.0 3.0 

30. Cyanide (as CN) mg/L 0.2 0.2 

31. Fluoride (as F) mg/L 1.5 2.0 
32. Phenolic compounds (as 

C6H5OH) 
mg/L 1.0 1.0 

 

966136/2021/swm.Br
1206



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

112 
 

 

Figure no. 2.13 Mass Balance Diagram of LTP 

 
 
 
 
 
 
 

966136/2021/swm.Br
1207



Proposed Expansion of WTE Plant From 15 MW To 25 MW at Integrated Municipal Solid 
Waste Management (IMSWM) Facility at Bandhwari Village, Gurgram District, Haryana 

Draft EIA/EMP Report 

 

113 
 

 

TABLE No. 2.16 EQUIPMENT SPECIFICATIONS FOR LEACHATE TREATMENT PLANT 